
 
 

 

 

POWER RAKE 

8 - 10 - 12 
 

Carted V-Rake  
  
 

 

Assembly  
 
 
 
 
 
 
 
 
 

Issue 1 - 11/2024

 
 
 

 
 
 
 



 
 

 

 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
                                                                                                                                                                                                                                                                                                                                                                                                                    

                                                                                                                                                                                                                                                                            3 

 
 

INDICE - CONTENTS - INDEX - ÍNDICE 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
                                          Fase di montaggio - Assembly phase - Phase d’assemblage - Fase de montaje 
 

TAVOLA - TABLE  
 PLANCHE - DISEÑO  

DESCRIZIONE - DESCRIPTION - DESCRIPTION - DESCRIPCION 
PAG. - PAGE 
PAGE - PÁG. 

1   

2   

3   

4   

5   

6   

7   

8   

9   

10   

11   

12   

13   

14   

15   

16   

17   

18   

19   

20   

   

   

   

   

   

   

   

   

   

   

 

 X  



 
                                                                                                                                                                                                                                                                                                                                                                                                                   

 4 

ASSEMBLY 1 - ASSEMBLAGE 1 - MONTAJE 1   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 3  

 4  

 5   6  



 
                                                                                                                                                                                                                                                                                                                                                                                                                    

                                                                                                                                                                                                                                                                           5 

ASSEMBLY 1 - ASSEMBLAGE 1 - MONTAJE 1   
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Nr. CODE - CODE - CÓDIGO DESCRIPTION  DESCRIPTION DESCRIPCION  

1 DC00000538 PR RUDDER    

2 18033342 CF2 COLLAR    

3 9080022 MANUAL HOLDER    

4 3030156 WASHER M8 ZN    

5 3011242 HH SCREW M8x25 ZN    
6 3020204 SELF LOCKING NUT M16    
7 DC00000532 PR CROSSBAR    
8 DV00000006 RUDDER FIXING PLATE    
9 3010309 HH SCREW M16X160 ZN    
10 9190031 PLASTIC CAP - Ø7,2    
11 DC00000539 PR FRONT RUDDER    
12 3020216 SELF LOCKING NUT M20    
13 CM02002029 FLANGED PIN - Ø30x187    
14 3090101 GREASE NIPPLE M8X1    
15 18032830 USA TOWING HITCH UNIT     
16 3011645 HH SCREW M16X45 ZN    
17 3030175 WASHER M16 ZN    
18 DC00000540 RUDDER EXTENSION - PR 12    
19 18033240 WASHER FOR SPRING    
20 3011208 HH SCREW M12X40 ZN    

21 18037319 SUPPORT FOR HYDRAULIC PIPING    

22 3020202 SELF LOCKING NUT M12    

23 3040201 R OTTER PIN Ø3X60      

24 18033195 SAFETY PIN    

25 DC00000666 LEVER FOR TIE ROD    

26 3040201 R OTTER PIN Ø3X60      

27 18036279 BEARING FOOT    

28 CM02002030 RUDDER TIE ROD PIN    

29 3030163 WASHER M18 ZN    

30 3120158 SEEGER    

31 12071324 ADJIUSTABLE TIE ROD ZN Ø19    

32 3160103 U SHACKLE    

33 3150117 USA TOWING CHAIN    

 



 
                                                                                                                                                                                                                                                                                                                                                                                                                    

6 

 
ASSEMBLY 2 - ASSEMBLAGE 2 - MONTAJE 2   
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 8c  

 8b  

 8a  

Likewise on the right side 
De même sur le côté droit 
Lo mismo ocurre en el lado derecho 
 

 9  

 12  

 11  
Left side 
Côté gauche 
Lado izquierdo 
 

 10  



 
                                                                                                                                                                                                                                                                                                                                                                                                                    

                                                                                                                                                                                                                                                                           7 

ASSEMBLY 2 - ASSEMBLAGE 2 - MONTAJE 2   
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Nr. CODE - CODE - CÓDIGO DESCRIPTION  DESCRIPTION DESCRIPCION  

1 12170108 WHEEL - P205/70 R15    
2 3020204 SELF LOCKING NUT M16    

3 DC00000534 FLANGED HUB    
4 DC00000533 PR LEG    
5 3011316 HH SCREW M16X65 ZN    
6 3030175 WASHER M16 ZN    
7 18032428 SPACER 28X17X20    
8 3011645 HH SCREW M16X45 ZN    
9 3090101 GREASE NIPPLE M8X1    
10 DC00000541 PR R TELESCOPIC CHASSIS PIN    
11 DG00000334 PR R TELESCOPIC CHASSIS UNIT    
12 18032388 WASHER 50X20X8    
13 3020216 SELF LOCKING NUT M20    
14 DG00000335 PR L TELESCOPIC CHASSIS UNIT    
15 18035588 HYDRAULIC CYLINDER PIN    

16 DI01000059 
OPENING L HYDRAULIC 
CYLINDER 

   

17 DI01000059 
OPENING R HYDRAULIC 
CYLINDER 

   

18 DTT0100132 SPACER 33.7X26    
19 3030198 WASHER M24 ZN    
20 3120127 SEEGER Ø25E    
21 CM02002037 PIN Ø25X75    
      
      
      
      
      
      
      
      
      

 



 
                                                                                                                                                                                                                                                                                                                                                                                                                    

8 

ASSEMBLY 3 - ASSEMBLAGE 3 - MONTAJE 3   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
                 
 
 
 

 16  

 15  

Left side 
Côté gauche 
Lado izquierdo 
 

 13  

Phases 14, 15, 16 and 17 alike on the right side 
Étapes 14, 15, 16 et 17 sur le côté droit 
Etapas 14, 15, 16 y 17 por igual en el lado derecho 
 
 

 18  

 17  
 14  

Left side 
Côté gauche 
Lado izquierdo 
 



 
                                                                                                                                                                                                                                                                                                                                                                                                                    

                                                                                                                                                                                                                                                                           9 

ASSEMBLY 3 - ASSEMBLAGE 3 - MONTAJE 3 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

Nr. CODE - CODE - CÓDIGO DESCRIPTION  DESCRIPTION DESCRIPCION  

1 3030156 WASHER M8 ZN    
2 3011242 HH SCREW M8x25 ZN    
3 3011252 HH SCREW M8x35 ZN    
4 DLD0102511 PR CARTER    
5 18033585 NYLON SPACER - 30X10,5X9    
6 3020209 SELF LOCKING NUT M8    
7 12071324 ADJIUSTABLE TIE ROD ZN Ø19    

8 CM02002033 PR TELESCOPIC CHASSIS PIN    
9 3030163 WASHER M18 ZN    
10 3120158 SEEGER Ø19E     
11 18037050 ADJIUSTABLE TIE ROD UNIT    

12 3120127 SEEGER Ø25E     
13 3030198 WASHER M24 ZN    
14 18035588 HYDRAULIC CYLINDER PIN    
15 3090101 GREASE NIPPLE M8X1    
16 18032906 PIN - Ø30x148 ZN    
17 CM02002031 PIN – Ø25x142 ZN    
18 3010781 HH SCREW M8x55 ZN    
19 3011210 HH SCREW M8x50 ZN    
20 DC00000542 L CHASSIS WITH JOINT    
21 9190023 RECTANGULAR CAP    
      
      

      

      

      

      

      

      

      

      

 



 
                                                                                                                                                                                                                                                                                                                                                                                                                    

10 

ASSEMBLY 4 - ASSEMBLAGE 4 - MONTAJE 4   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Phases 19, 20, 21, 22 and 23 alike on the right side 
Étapes 19, 20, 21, 22 et 23 sur le côté droit 
Etapas 19, 20, 21, 22 y 23 por igual en el lado derecho 
 
 

 19  
Left side 
Côté gauche 
Lado izquierdo 
 

Left side 
Côté gauche 
Lado izquierdo 
 

 24  

23 

 20  

 21  
Left side 
Côté gauche 
Lado izquierdo 
 

 22  



 
                                                                                                                                                                                                                                                                                                                                                                                                                    

                                                                                                                                                                                                                                                                           11 

ASSEMBLY 4 - ASSEMBLAGE 4 - MONTAJE 4 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

Nr. CODE - CODE - CÓDIGO DESCRIPTION  DESCRIPTION DESCRIPCION  

1 DC00000544 PR L EXTENSION - PR 8 / 12    

2 3011645 HH SCREW M16X45 ZN    

3 3020204 SELF LOCKING NUT M16    

4 DC00000679 PR L EXTENSION - PR 10 / 12    

5 DC00000547 PR L ARM    

6 3020202 SELF LOCKING NUT M12    

7 3030168 WASHER M20 ZN    

8 3020216 SELF LOCKING NUT M20    

9 3090101 GREASE NIPPLE M8X1    

10 3011208 HH SCREW M12X40 ZN    

11 18032424 SPACER - Ø22-Ø12,5-20    

12 DLD0103252 
MECHANICAL STOP FOR 
SPRING ADJUSTING PLATE  

   

12.1 DLD0500005 STOP PLATE    

13 3040201 R COTTER PIN - Ø3X60 ZN    

14 DLD0103251 SPRING ADJUSTING PLATE    

15 11010508 WHEEL RETURN SPRING    

16 CM00200002 JUNCTION RING - Ø6x58X27    

17 3011211 HH SCREW M10X25 ZN    

18 18036078 RIGHT VICON Ø 6,9 RAKE WHEEL  SOLEIL VICON Ø 6,9 DROIT   

. 18036079 LEFT VICON Ø 6,9 RAKE WHEEL  SOLEIL VICON Ø 6,9 GAUCHE   

. 18036082 RIGHT HSI Ø 7,5 RAKE WHEEL  SOLEIL HSI Ø 7,5 DROIT   

. 18036083 LEFT HSI Ø 7,5 RAKE WHEEL  SOLEIL HSI Ø 7,5 GAUCHE   

19 3020328 NUT M10    

      

      

      

      

      

      

      

      

      

 



 
                                                                                                                                                                                                                                                                                                                                                                                                                    

12 

ASSEMBLY 5 - ASSEMBLAGE 5 - MONTAJE 5 
 

 

 
 
 

 25a  

 25b  

 25c  



 
                                                                                                                                                                                                                                                                                                                                                                                                                    

                                                                                                                                                                                                                                                                           13 

ASSEMBLY 5 - ASSEMBLAGE 5 - MONTAJE 5 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Nr. CODE - CODE - CÓDIGO DESCRIPTION  DESCRIPTION DESCRIPCION  

1 7010855 ELECTRICAL CABLE – MT 7     

2 DC00000550 PR LIGH SUPPORT    

3 7010860 R REAR LED LIGHTING DEVICE    

4 3011242 HH SCREW M8X25 ZN    

5 3030156 WASHER M8 ZN    

6 7010861 L REAR LED LIGHTING DEVICE    

7 4010707 PLASTIC TIE    

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

 



 
                                                                                                                                                                                                                                                                                                                                                                                                                    

14 

ASSEMBLY 6 - ASSEMBLAGE 6 - MONTAJE 6 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 26a  

 26b  

 26c  



 
                                                                                                                                                                                                                                                                                                                                                                                                                    

                                                                                                                                                                                                                                                                           15 

ASSEMBLY 7 - ASSEMBLAGE 7 - MONTAJE 7 (1/2) 
                                                                
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KICKER WHEEL 
 

 27a  

 27e   27d  

 27c   27b  



 
                                                                                                                                                                                                                                                                                                                                                                                                                    

16 

ASSEMBLY 7 - ASSEMBLAGE 7 - MONTAJE 7 (2/2) 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 27f  

 27g  



 
                                                                                                                                                                                                                                                                                                                                                                                                                    

                                                                                                                                                                                                                                                                           17 

ASSEMBLY 7 - ASSEMBLAGE 7 - MONTAJE 7 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Nr. CODE - CODE - CÓDIGO DESCRIPTION  DESCRIPTION DESCRIPCION  

1 DC00000549 PR ARM    

2 3011202 HH SCREW M14X60 ZN    

3 3020203 SELF LOCKING NUT M14    

4 3030168 WASHER M20 ZN    

5 3020216 SELF LOCKING NUT M20    

6 3090101 GREASE NIPPLE M8X1    

7 3020204 SELF LOCKING NUT M16    

8 3010309 HH SCREW M60X160 ZN    

9 DLD0102522 PR KW FIXING PLATE    

10 18035952 (*) RAKING WHEEL HUB PROTECTION    

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

(*) : ON DEMAND - SUR DEMANDE - A PETICIÓN 



 
                                                                                                                                                                                                                                                                                                                                                                                                                    

18 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



                                                                                                                                                                                                                                                                                                                           

 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Issue Change  Pages Date 

1 Writing - 11/2024 

    

    

    

    

    

    

    

    

    



 

                                                                                                                     

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 


